
BCUA CSO Group
Selection and Implementation of Alternatives Report

Borough of Fort Lee - NJPDES Number NJ0034517
City of Hackensack - NJPDES Number NJ0108766
Village of Ridgefield Park - NJPDES Number NJ0109118
Bergen County Utilities Authority - NJPDES Number NJ0020028

May 29, 2020



BCUA CSO Group
CSO LTCP
Selection and Implementation of Alternatives Report

Borough of Fort Lee - NJPDES Number NJ0034517
City of Hackensack - NJPDES Number NJ0108766
Village of Ridgefield Park - NJPDES Number NJ0109118
Bergen County Utilities Authority - NJPDES Number NJ0020028

 October 1, 2020
Final August 30, 2024



BCUA CSO Group
Selection and Implementation of Alternatives Report

507366372 | October 1, 2020; Final August 2024
[...]
the meetings progressed the alternatives were presented in greater detail along with costs and
potential impacts.  Input was solicited directly from the members of the SCSO Team.  There was
little input from the public, minutes of the meetings are included as Appendix B.  Comments and
questions pertaining to BCUA alternatives are as follows:



BCUA CSO Group
Selection and Implementation of Alternatives Report

507366372 | October 1, 2020; Final August 2024

80

At SCSO Meeting 9, a resident of Little Ferry stated that Little Ferry has almost no waterfront
access, and would thus like to see an emphasis of green space.

At SCSO Meeting 10, an inquiry was made if the “American Dream” mall had been accounted for,
the project team indicated that it had.

At SCSO Meeting 11, there was an inquiry about the decisions making process, to which the project
team responded that BCUA is coordinating the decision to ensure that the selected alternative do
not adversely impact treatment capacity.

Discussion of the overall Public Participation Process since the “Public Participation Process
Report” July 1, 2018, revised January 4, 2019 can be found in Section 13.1.

6.1.4. Expansion of Treatment Capacity and CSO Bypass at Regional WPCF

An analysis of the BCUA LF WPCF was conducted as part of the DEAR.  The NJDEP requested
additional information regarding the impact on CSO volumes and the WPCF of increasing flows to
the WPCF as well as expanding the plant.  Consideration was also given to recent permit
modifications issued to the BCUA in June of 2019, which due to the timing of their release could not
be incorporated into the DEAR.

The Permit (Part IV.G.4.iii) states:

“STP expansion and/or storage at the plant (an evaluation of the capacity of the unit
processes must be conducted at the STP resulting in a determination of whether there is
any additional treatment and conveyance capacity within the STP). Based upon this
information, the permittee shall determine (modeling may be used) the amount of CSO
discharge reduction that would be achieved by utilizing this additional treatment capacity
while maintaining compliance with all permit limits”

The required analysis was performed as part of the DEAR which determined that there was no
available capacity at the plant to accept additional flows from the combined sewer communities,
without plant expansion.  NJDEP provided the following comment on the DEAR:

“There is discussion regarding STP expansion and bypass within the report in Sections 4.4
(Sewage Treatment Plant Expansion or Storage), 8.2.1 (Control Program 1 –Expansion of
WPCF Capacity), and 8.2.2 (Control Program 2 –Wet Weather Blending).  The report
evaluates a potential expansion to the estimated wet weather treatment capacity from 120
MGD to between 149 and 235 MGD as well as the wet weather bypass of 90 or 180 MGD.
However, it is unclear how these changes would affect the frequency or volume of
combined sewer overflows. In the event that the BCUA WPCF is expanded with or without
a CSO related bypass, please describe the resultant effect on CSO volumes and events for
the combined sewer municipalities for all of the increases in STP flows referenced in this
section.”

The BCUA responded:

“The BCUA has no CSO outfalls, and the flow from the municipal permittees is controlled by
the regulators, so there is no impact on overflows due to plant expansion or bypass. The
information regarding plant expansion and the estimated costs along with the interceptor
capacity, has been provided to the municipal permittees. If during the Selection and
Implementation of Alternatives, the municipal permittees wish to consider sending
additional flow to the BCUA WPCF, the impacts to overflow volumes will be evaluated in the
overall model.”

In the DEAR approval letter, the NJDEP requested the following comment be addressed in the
SIAR:



BCUA CSO Group
Selection and Implementation of Alternatives Report

507366372 | October 1, 2020; Final August 2024

81

“The Department acknowledges that BCUA has no CSO outfalls; however, the
Development and Evaluation of Alternatives Report (DEAR) is intended to be a coordinated
effort amongst the Borough of Fort Lee, the Village of Ridgefield Park, and the City of
Hackensack. Plant expansion and bypass are two alternatives that are required to
evaluated as part of the DEAR and the Department does not necessarily agree that plant
expansion or bypass will have no effect on CSO overflow volumes and frequencies as
stated in this comment. Please expand on the impacts of plant expansion and bypass in the
LTCP.”

BCUA has carefully coordinated with the municipalities regarding plant and interceptor capacity.
The DEAR analysis was shared with the municipalities. In addition, communication and coordination
took place through regular BCUA CSO Group internal meetings as the report was being developed.
The proceeding analysis and discussion is provided to supplement the information in the DEAR and
to be responsive to NJDEP’s comment to take a more comprehensive look at both conveying and
treating more combined sewage at the LF WPCF.  The analysis of plant expansion includes the
following interrelated elements:

 Directing more flow to the BCUA interceptors, i.e. modifying regulators to increase their
capacity as well as the size of the dry weather flow line to convey the flow to the BCUA
intercepting sewers.

 Conveying additional flow to the treatment plant.  This relates to the capacity of the
interceptors and the hydraulic control implemented at the BCUA LT WPCF influent
pumping station.  If the interceptors must be expanded to accept additional combined
sewage, those costs must be included as part of the alternative and borne by the
municipalities that wish to access the additional plant capacity.

 The plant capacity upgrades that would be required to treat additional flow within the
requirements of the BCUA permit, i.e. the additional flow cannot threaten the plant’s ability
to meet its permit requirements now or in the future.  As discussed above, this is a
condition of the Permit.  If the plant must be expanded to accept additional combined
sewage, those costs must be borne by the municipalities.

To be effective, a LTCP alternative must achieve the specified reductions without creating adverse
impacts, or by providing modifications or additional facilities to mitigate those impacts.  Each of
these points are addressed below.

6.1.4.1. Directing more flow to the BCUA interceptors

It is possible to direct more flow to the BCUA interceptors, with system modifications including plant
upgrades, each community would need to address their own unique regulator configurations.
Hackensack relies on vortex valves to control the underflow from their regulators.  These devices
could be replaced with larger devices which would pass more flow under similar hydraulic
conditions.  Ridgefield Park has a variety of regulator mechanisms including vortex valves.  Again,
each of these could be enlarged to direct more flow to the BCUA branch interceptors in the Village.
Such enlargements would require structural modifications to the regulator as well as new
equipment.  Fort Lee discharges combined sewage to the BCUA interceptors via pumping stations.
Directing more combined flow to the BCUA interceptors would require upgrades to the pumping
stations and depending on the increase in flows upgrades to the force mains may also be required.

Modeling was conducted to evaluate the reduction in overflows if the Hackensack and Ridgefield
Park regulators were expanded by 25% and 50%.  Fort Lee was evaluated by expanding their
pumping capacity 25% and 50%.

6.1.4.2. Increasing Interceptor Capacity

In some cases, there may be downstream bottlenecks where the additional flow would cause
adverse impacts, and limit conveyance to the plant.  Due to backwater from the BCUA interceptors
flow from the Ridgefield Park regulators was limited.  Accordingly, the hydraulic profiles for the 25%



BCUA CSO Group
Selection and Implementation of Alternatives Report

507366372 | October 1, 2020; Final August 2024

82

and 50% enlargement of regulators were reviewed.  Locations where unacceptable levels of
surcharging was experienced were identified.  Example profiles of surcharged pipe are provided in
Figure 6-66-66-6, these pipes were expanded in the model until the surcharging was alleviated.
Once these steps were complete, the reduction in overflow volumes for the typical year, could be
calculated using the model.  The results of this analysis were also analyzed to determine the
increase in peak flows to the LF WPCF as a precursor to estimating the cost of upgrading the
treatment plant, see Figure 6-76-76-7.  The impact to projected overflows and percent capture can
be seen in Table 6-76-7.  It is noted that the 25% and 50% regulator expansions and associated
interceptor upgrades only provide about half the overflow reduction required to reach the 85%
Presumptive Approach target.

To effectively convey all flow reaching the interceptor for the typical year, the BCUA maintains the
level in the LF WPCF influent chamber at a relatively constant level.  To replicate a more
aggressive pumping approach, the modeled wetwell level was lowered two feet.  However, there
was no measurable impact on overflows and surcharged interceptors.



BCUA CSO Group
Selection and Implementation of Alternatives Report

507366372 | October 1, 2020; Final August 2024

83

Figure 6-6: Sample profiles of surcharged interceptors before (top) and after upgrades (bottom)



BCUA CSO Group
Selection and Implementation of Alternatives Report

507366372 | October 1, 2020; Final August 2024

84

Figure 6-7: Impact of regulator and interceptor expansions on WPCF flows



BCUA CSO Group
Selection and Implementation of Alternatives Report

507366372 | October 1, 2020; Final August 2024

85

Table 6-7: Impact on Overflow Volumes of Regulator and Fort Lee Pumping Stations
Modifications

Scenario 2050 Baseline1 Increase Regulator
and PS Capacity 25%

Increase Regulator
and PS Capacity 50%

Total BCUA Overflow
Volume (MG)2

448 387 348

Change from Baseline
(MG)

NA 61 100

Peak Flow Increase at
LF WPCF (MGD)

NA 20.5 28

% Capture 72.3% 76.1% 78.5%
1. Reflects previously planned separation in Fort Lee.
2. Values derived from regional model may differ slightly from municipal models, the purpose in this case

was to evaluate the differential impact.

6.1.4.3. Description of Existing Regional WPCF Treatment Facilities

BCUA’s regional wastewater treatment plant in Little Ferry (LF WPCF) was constructed in phases
starting in 1948.  The liquid treatment facilities are made up of 4 independent treatment trains
(batteries), each with a dedicated outfall to a man-made ditch that flows to the Hackensack River.
The liquid treatment facilities consist of raw sewage pumping, grit removal with detritors, after which
the flow is split into the four liquid treatment batteries.

Each treatment battery consists of primary settling, conventional activated sludge/contact
stabilization, final settling, disinfection with sodium hypochlorite and dechlorination with sodium
bisulfite.  The liquid treatment process is designed for the removal of cBOD5 and TSS, followed by
disinfection.

Biosolids are thickened and anaerobically digested.  Liquid digested and thickened sludge is taken
off-site for ultimate disposal.  Side streams generated from solids processing are returned to the
influent pumping station and reintroduced to the liquid treatment process.

6.1.4.4. Existing Capacity at Regional WPCF
Hydraulic analysis of the LF WPCF indicates that the facility’s raw sewage pumping station is
capable of conveying flows greater than 400 mgd and the primary treatment facilities have a
hydraulic capacity of 325 mgd.  However, the secondary treatment facilities are limited by their
process capacity at flows greater than 120 mgd.

The capacity of the secondary facilities is limited by the ability of the existing final settling tanks
(FSTs) to prevent solids wash-out at higher flows.  There are 4 FSTs in each of the 4 batteries,
resulting in a total of 16 FSTs at the LF WPCF.  Each FST has an approximate surface area of
6,328 square feet (sf), and a side water depth of 10 feet.  The side water depth of the tanks is below
depths recommended in contemporary design texts and recommended guidelines, including WEF
Manual of Practice No. 8 and Ten States Standards.  Based on the NJDEP design criteria of 1,000
gpd/sf, the FSTs have a total capacity of 101.25 mgd with all units in service.  To maximize the
capacity of the secondary treatment facilities, the BCUA has conducted field demonstration testing
to document that the performance of the FSTs can be improved with use of polymer.  Accordingly,
this improvement was implemented by BCUA.  BCUA has also started an FST improvement project
to increase weir length, replace troughs, install V-notched weirs and other improvements.  They are
also designing a new polymer feed system that they intend to install by the end of the year.  These
projects are not necessarily CSO related, but rather pertain to the overall WPCF capacity to serve
the entire district.



BCUA CSO Group
Selection and Implementation of Alternatives Report

507366372 | October 1, 2020; Final August 2024

86

Existing Flows at Regional WPCF

Analysis of average hourly effluent flow data for the LF WPCF for the period January 1, 2016
through December 31, 2019 indicates the following flows have been received at the LF WPCF:

Table 6-8: LF WPCF Effluent Flows January 2016-Decemember 2019
Flow, MGD Hourly 4 hours 6 hours 12 hours 24 hours

Average 75 75 75 75 75

Max 226 224 222 216 193

Min 11 32 35 43 51

Percentile

99.80% 174 171 169 163 158

99% 141 140 139 136 133

95% 113 112 111 110 109

50% 72 72 72 71 71

5% 46 47 49 53 55

Review of 4 years of data shows that the LF WPCF average daily flow is below 110 mgd for 95% of
the time and below 160 mgd for 99.8% of the time.  Inspection of the data also indicates that peak
hourly flows exceed 174 mgd 0.2% of the time but that flows in excess of 200 mgd have been
received at the facility.

Accordingly, analysis of the most recent flows for the LF WPCF demonstrates that the use of the
existing treatment facilities has been maximized to the extent practical.

Having confirmed that the LF WPCF’s wet weather treatment capacity is 120 MGD hourly peak
flow, the impact of increasing combined flows to the plant can be considered.  During wet weather
plant flows can quickly rise above 120 MGD and remain elevated for extended periods.  This does
not necessarily mean the plant is failing to meet its permit requirements, it does however increase
the potential for an exceedance.  Further stressing of the plant under these conditions through the
increase in flow rates would be considered unacceptable.  The effects of increasing regulator and
interceptor capacity can be seen in Figure 6-86-86-8.  The blue dots represent 2050 baseline
conditions while the green dots represent upgrades to the regulators and interceptors.  For
illustration purposes, several pairs of corresponding dots have been identified by red arrows.  The
downward shift indicates a reduction in overflow, while the rightward shift indicates the increase in
flow at the WPCF.  As can be seen, the incidences of higher flows at the plant are increased by
expanding the regulators and interceptors.  The plant capacity must be expanded accordingly, the
required plant expansions are summarized in Table 6-76-7.

This data also allows for an estimate of idealized automated controls and interceptor upgrades to
convey flows up to the plant’s capacity without allowing an overflow.  Idealized conditions would
consist of automated gates connected to that plant’s SCADA system to allow a specified flow to
reach the plant before an overflow occurs.  In reality, such a level of control would be quite
expensive and almost impossible to achieve.  To achieve 85% capture, the plant capacity would